m WATER POLLUTION CONTROL RESEARCH SERIES @ ORD-5

AlL

Activated Sludge Treatment
~of
Chrome Tannery Wastes

DEPARTMENT OF THE INTERIOR @ FEDERAL WATER POLLUTION CONTROL ADMINISTRATION



WATER POLLUTION CONTROL RESEARCH SERIES

The Water Pollution Control Research Reports describe the results and
progress in the control and abatement of pollution in our Nation's
Waters. They provide a central source of information on the research
development and demonstration activities in the Federal Water Pollution
Control Administration, in the U.S. Department of the Interior, both
inhouse and through grants and contracts with Federal, State and local
agencies, research institutions, and industrial organizations. The
[...]
the sulfides, remove about 97 percent of the chromium and about 65 percent
of the calcium. Chlorination of the effluent will reduce the coliform
bacteria concentration to less than 100 per 100 ml. .

The processes recommended are conventional sewage treatment unit process-
es, with the exception of carbonation and solids contact sedimentation.
Modification of conventional equipment will be necessary to accommodate
the special characteristics of tannery wastes. Fine screening will be
needed to remove hair. Calcium carbonate incrustation of equipment, es-
pecially screens and carbonation equipment, will have to be considered.
Extra strength sludge collection and pumping equipment will be needed
since the sludges are large in quantity and are denser than sewage sludg-
es.

This report was submitted in fulfillment of Grant No. WPRD-133-01-68 be-

tween the Federal Water Pollution Control Administration and the A.C.
Lawrence Leather Company.

iii



TABLE OF CONTENTS

ABSTRACT
CONCLUSIONS
RECOMMENDATIONS

Equalization Basin
Primary Sedimentation
Carbonation

Aeration Basin Design
Secondary Sedimentation
Sludge Dewatering

COST ESTIMATES
INTRODUCTION
DESCRIPTION OF THE TANNING PROCESS

General
The Tanning Process
The Beamhouse
Tanning and Coloring
Finishing
EFFLUENT SURVEYS
Previous Effluent Surveys
Present Effluent Surveys

Acid Waste Survey
Discussion of Survey Results

THE PILOT PLANT

Purpose of the Pilot Plant
Pilot Plant Design
Log of Pilot Plant Operation

RESULTS OF PILOT PLANT OPERATION
General

BOD Removal
Removal of BOD by Primary System

Page No.

iii

[o IR N BV, I, B OV)

11

13

13
14
14
16
18

19

19
19
25
28

29
29
31
37
45

45

46
49



TABLE OF CONTENTS

(Continued)
Page No.
RESULTS OF PILOT PLANT OPERATION - continued
Removal of BOD by Secondary System 56
Secondary Sedimentation 58
Solids Removal 60
Suspended Solids Removal in the Primary System 67
Removal of Calcium 71
Removal of Sulfides 75
Removal of Chromium 76
Sludge Handling 80
Sludge Dewatering 83
SULFIDE OXIDATION 89
General 89
Apparatus 30
General Procedure 90
Analytical Procedures 91
Individual Tests 93
Further Testing 100
Conclusions 100
OXYGEN UPTAKE STUDIES 101
General 101
Apparatus 102
General Procedure 102
Individual Tests 104
NUTRIENTS 119
FLUE GAS UTILIZATION 123
General 123
Equipment 123
Test Procedure 125
Results 126
Discussion of Results 126

vi



CHLORINATION STUDIES
General
Procedure
Results

SULFIDE TOXICITY

CHROME TOXICITY

ACKNOWLEDGEMENTS

BIBLIOGRAPHY

APPENDIX

TABLE OF CONTENTS

(Continued)

vii

Page No.
129
129
129
129
135
137
139
141

143



Fig. No,

10

11

12

13

14

15

16

LIST OF FIGURES

Title Page No.
Effect of Equalization on Quality 4
Suggested Treatment Equipment 6
Tannery Process Flow Sheet 15
Flow Sheet of Pilot Plant 32
Section through Carbonation - Sedimentation 35
Basin
Chronological Record of BOD in Plant 47
Influent and Effluent
Chronological Record of BOD Removal 51
BOD Removal versus Overflow Rate, 54
Primary Sedimentation Basin
BOD Removal versus Overflow Rate Carbonation - 55
Sedimentation Basin
Removal of BOD as a Function of the Mixed 57
Liquor Suspended Solids
Secondary Effluent Suspended Solids as a 59
Function of Overflow Rate
Chronological Plot of Total Solids 61
Chronological Record of Suspended Solids 65
in Pilot Plant Influent and Effluent
Suspended Solids Removal versus Overflow 68
Rate - Primary Sedimentation Basin
Weight of Sludge Removed versus Overflow 69
Rate, Primary Sedimentation Basin
Weight of Sludge Removed versus Overflow 72

Rate, Carbonation - Upflow - Sedimentation
Basin

1x



LIST OF FIGURES

(Continued)
Fig. No. Title Page No.
17 Hydrogen Sulfide Test Apparatus 92
18 Oxygen Uptake Apparatus 103
19 Plot of Oxygen Uptake Versus Time 105

with Activated Sludge in the Endogenous
Phase (Test 1)

20 Plot of Oxygen Uptake Versus Time with 107
Fresh Activated Sludge (Test 2)

21 Plot of Oxygen Uptake Versus Time for Equal 108
Volume Mixture of Activated Sludge and
Carbonation Basin Effluent, Sludge Aerated
4.5 Hrs., Prior to Mixing (Test 3)

22 Plot of Oxygen Uptake Versus Time for Mixture 109
of 2 Parts Fresh Activated Sludge and 1 Part
Carbonation Basin Effluent (Test 4)

23 Plot of Oxygen Uptake Versus Time Before and 111
After Adding Sodium Sulfide to Fresh Activated
Sludge (Tests 5, 6, 7)

24 Plot of Oxygen Uptake Versus Time Before and 112
After Adding Sodium Sulfide to Fresh Activated
Sludge (Tests 6 and 7)

25 Plot of Oxygen Uptake Versus Time Before and 114
After Adding Phosphate to Fresh Activated
Sludge (Tests 8 and 9)

26 Plot of Oxygen Uptake Before and After Adding 116
Calcium to Mixture of 2 Parts Fresh Activated
Sludge and 1 Part Carbonation Basin Effluent
(Tests 10, 11,12)

27 Plot of Oxygen Uptake Versus Time Before 117
and After Adding 100 mg/l Chromium to
a Mixture of 2 Parts Fresh Activated Sludge
and 1 Part Carbonation Basin Effluent (Test 13)



LIST QF FIGURES

(Continued)
Fig. No. Title Page No.
28 Flue Gas Utilization Test Apparatus 124
29 Chlorination of Pilot Plant Effluent 130
30 Chlorination of Pilot Plant Effluent 131

A-1 thru A-6 Tannery Waste - Survey: April 9-10, 1968 Appendix

»i



Table No.

1

2

10

11

12

13

14

15

16

17

LIST OF TABLES

Title Page No.

Summary of Previous Surveys

24 Hour Survey December 14, 1967

24 Hour Survey January 2, 1968

48 Hour Survey January 2, 1968
Composite of Tan Wheel Effluent
Composite of Color Wheel Effluent
Pilot Plant Design Factors

Removal of Calcium in the Pilot Plant
Removal of Sulfides in the Pilot Plant
Removal of Chromium in the Pilot Plant

Results of High Chromium Concentration
on Activated Sludge

Weights and Volumes of Sludges as Drawn

Average Composition of Tannery Pilot Plant
Sludge

Sludge Dewatering by Centrifuge

Sludge Dewatering by Centrifuge with
Coagulant Aid

Test Results - Aeration of a Water Solution
of Sodium Sulfide

Test Results - Aeration of Solution of

Commercial Sodium Sulfide in Activated
Sludge Mixed Liquor

xiii

20
22
23
24
26
27
38, 39 & 40

74
76
79

81

82

84

86

87

94

96



LIST OF TABLES

(Continued)
Table No. Title Page No.
18 Test Results — Aeration of Solution of 98

Commercial Sodium Sulfide in Heat Killed
Activated Sludge Mixed Liquor

19 Aeration of Acid Killed Activated Sludge 98
20 Analyses of Nitrogen, Phosphorous, and COD 120
21 Test Data - Flue Gas Utilization Tests 127
22 Results of Flue Gas Utilization Tests 128
23 Coliform Analyses of Pilot Plant Effluent 132
Al thru A25 Pilot Plant Operating Results Appendix

xiv



CONCLUSIONS

General

The purpose of the pilot plant investigation was to determine the feasi-
bility of treating the wastes from the A.C., Lawrence Leather Company's
tannery at South Paris, Maine by the activated sludge process or a modi-
fication thereof. If the process was found to be technically feasible
further investigation was to determine the loading factors leading to the
design of the most economical treatment plant and method of operation re-
quired to meet the stream classification standards established by the
Maine Water and Air Environmental Improvement Commission for the Little
Androscoggin River, the receiving stream.

The unit processes investigated were:

1. Primary sedimentation
2. pH adjustment

a. With COy

b. With acid wastes
3. Activated sludge treatment
4, Sludge thickening

The investigation was divided into three phases. The objectives to be
accomplished in each phase are described as follows:

Phase 1

a. Determine the optimum conditions for the operation
of the carbonation-primary sedimentation stage of
the proposed wastewater treatment system.

b. Determine the removal efficiency for calcium,
chromium, sulfide, BOD and suspended solids by
pH adjustment, carbonation, and sedimentation.

c. Investigate the use of poly-electrolytes and other
coagulant aids as means of increasing the efficiency
of the carbonation-sedimentation process.

d. Build up an operating activated sludge system, using
sanitary sewage from Norway, Maine, sewerage system.

Phase 2

The objective of the Phase 2 operation was to demonstrate the
ability of the proposed waste treatment system to remove pol-
lution materials from the waste on a continuous basis and to

determine the efficiency of the treatment. Determinations of



the operating characteristics, such as feed to mixed liquor
suspended solids ratios; excess sludge volumes; supplemental
nutrient requirements; and effluent characteristics were made.
An evaluation of the operating efficiency of the activated
sludge unit as related to the operational efficiency of the
carbonation-sedimentation unit were made.

Phase 3

The objectives of Phase 3 were (a) to study the operating limits
of the proposed system, (b) to determine the ultimate fate of
the pollutional materials, and (c) to study sludge disposal by
centrifuge dewatering and burial.

The pilot plant investigation was carried out in accordance with the pur-
pose and objectives previously stated. The treatment methods are fully
described in the main body of the report. The following unit processes,
listed in order of application, were found to be essential to satisfac-
tory treatment of the wastes,

. Equalization

Primary sedimentation
Carbonation and sedimentation
Addition of municipal sewage
Activated sludge treatment
Sludge dewatering by centrifuge
Ef fluent chlorination

SNownMe W=
. .



RECOMMENDAT IONS

On the basis of the pilot plant testing program, it is recommended that
the wastes from the A.C. Lawrence Leather Company tannery at South Paris,
be treated by the processes described below. These processes will be
applicable to the treatment of wastewaters from the tanneries employing
tanning methods similar to those described in this report.

Equalization Basin

Wide fluctuations in the rate of discharge and the quality of the wastes
discharged by a tannery render the treatment of the waste on a continuous,
as received basis, unsatisfactory. One of the first steps in the treat-
ment process should be an equalization of the wastes discharges relative
to both flow and quality. Fig. 1 is a plot of the outflow concentrations
of calcium from an equalization basin having detention times of 4 and 8
hours as compared with no equalization. From Fig. 1, it may be seen that
the maximum fluctuation in the calcium concentration from an equalizing
basin, having approximately 4 hours detention time, will be from about
about 400 mg/l to 1700 mg/l. From an B-hour retention time in the equal-
ization basin, the maximum variation in the effluent calcium concentration
would be from about 700 mg/1 to 1500 mg/l. On the basis of this study,

it is recommended that the equalization basin have a capacity of approxi-
mately 4 hours retention time, equivalent to a volume of 210,000 gallons
for a design flow from the tannery of 1.25 mgd. It is estimated that the
maximum concentration of the various constituents in the effluent from

the equalization tank will be:

Calcium 1,700 mg/1
Sulfide 190
Total Solids 19,500
Suspended Solids 4,320
Alkalinity 1,240
Chromium 460
5-day, 20°C BOD 2,100

Special designs may permit the incorporation of the equalizing function
in combination with carbonation, primary sedimentation and other process-—~
es. The functions which may be incorporated in a single basin is a de-
cision which will have to be made during final design when a selection is
made of the specific equipment to be used. Suggested designs are shown
later but these designs should be investigated in more detail by the
final designer in order to develop a unified system.

The operating cycles of the tannery are such that for periods of time up
to 10 hours, the discharge of the tannery is predominantly acidic. In
order to minimize the size of the equalization basin needed to prevent
the pH of the mixed wastewaters from falling below 9.5 it is more econo-
mical to provide a separate storage basin for the acid waste and to add
them to the equalization basin at a variable rate such that the maximum



as CaCO,, MG/L

CONCENTRATION OF CALCIUM

4000

VARIATION WITHOUT

EQUALIZATION

2500

|
s
|

M

2000

/\
A

A<UR HOUR EQUALIZAT

ION

ul

%

,/"EIGHT HOUR
EQUALIZATION

‘\

|

PV
RY

/el
N/

\/

\\

500

/N

\/ J

N

10 15 2

FIG. |

0 25

TIME , HOURS

30 35

40 a5

EFFECT OF EQUALIZATION ON WASTEWATER QUALITY

48



rate of addition of acid waste will coincide with the maximum inflow of
alkaline wastes. For this purpose, it is estimated that the size of the
acid wastes holding tank should be about 100,000 gallons. Mixing of the
wastes during equalization is considered to be essential. Mixing is par-
ticularly important when acid wastes are being added. No local areas of
low pH should be permitted to develop within the equalization basin.

Primary Sedimentation

In the pilot plant, primary sedimentation was found to be an essential
feature of the treatment process. In the pilot plant, the primary sedi-
mentation basin served two principal purposes. The first purpose was to
equalize the fluctuations in influent quality so that minute to minute
changes were ironed out. The second purpose was to remove the bulk of
the settleable solids to prevent overloading the sedimentation section

of the carbonation-upflow sedimentation basin which followed. These pur-

poses are sucessfully accomplished. Similar functions are needed in a
full-scale plant,

It is suggested that the functions of equalization and primary sedimenta-
tion may be carried out in the same basin but in different compartments.
Fig. 2 is a sketch of one possible type of basin. Alternative designs
are being investigated.

The sedimentation section of the basin should be designed with an over-
flow rate of about 700 gpd per ft.Z Design on this basis will result
in detention times of about 2 hours.

Special design consideration should be given to the removal of sludge from
the sedimentation basins in the primary systems.

The sludge may have a concentration in excess of 8 percent solids. The
solids will be heavy and sticky and in many respects resemble very wet
clay. Sludge removal mechanisms should be of extra strength design.
Sludge draw-off piping would be equipped with water flushing connections
which should be used to flush out the sludge draw-off lines after each
use. If these draw-off lines are left full of sludge, the sludge is of
such a nature that it may set up and clog the pipes preventing any fur-
ther draw~off of sludge until the pipes are cleaned.

Carbonation

The pilot plant tests show that the rate of absorption of carbon dioxide
from the flue gas is very rapid. It is estimated, therefore, that a

20 minute contact period in a basin which was supplied with flue gas will’
provide an ample opportunity for full absorption of carbon dioxide by the
tannery waste. Carbonation should be preceded by equalization because
changes in the rate of flow and the quality of the various discharges

from the tannery is so rapid that adequate carbonation is not possible on
an as received basis. Carbonation might well be preceeded by primary



EFFLUENT WEIR

TURBINE MIXER

-

=] lettra EQUALIZATION
£ ——ACID WASTE INLET ()

ALKALINE

WASTES INLET—={_

EFFLUENT WEIR 7

EQUALIZATION AND PRIMARY
SEDIMENTATION BASIN

ZONE

SLUDGE SCRAPING
MECHANISM

—_—

SLUDGE DRAWOFF

i 1

7 ' FLUE GAS
| EFFLUENT
INFLUENT i y
SETTLING MIXING EAS
ZONE
TURBINE i /Mk‘.l!‘ __] DoiFFuser
MIXER — SLUDGE ™~
LANKET
SLUDGE
SCRAPING SLU
MECHANISM LUDSE
DRAWOF F
CARBONATION UPFLOW

SEDIMENTATION BASIN

FIG. 2 -SUGGESTED TREATMENT PLANT EQUIPMENT




sedimentation to remove undissolved lime which interferes with proper
carbonation. Carbonation should be followed by sedimentation in order
to remove the calcium carbonate which is precipitated by the flue gas.
Inasmuch as carbonation will require only a few minutes retention time,
this process might very well be carried out in a channel located between
an equalization basin and sedimentation basin.

On the basis of the wastewater survey, it is estimated that a capacity for
adding about 1,800 1bs of carbon dioxide per day should be provided. If